



METCON TESTING SYNDICATE

METALLURGICAL CONSULTANCY & TESTING LABORATORY
(A GOVT. REGD. TESTING LAB.) Regd. No.21/09/16623/2MT/SSI/SSSBE & MSSE-EMN-19016 21 11652(PT-II)
79-P, MAKARDAH ROAD, (JAILAKSHMI BHAWAN) HOWRAH -711 101

Certificate of Analysis

Test Certificate No. MTS/C/379/2022-22	Received Date 14.10.2022	Issued Date 17.10.2022
Messrs.	INDRO INDUSTRIES	
Address	13/6, NATABAR PAUL ROAD, KADAMTALA - HOWRAH -711 101	
Client :	M/S. JINDAL ALUMINIUM LIMITED	
Drawing no.	BP4-2100-21-A3 PART NO.2	Sample :
Ref :	06641840	Stamped (if any)
Order No. :	POL220900724	Dt. 26.09.2022
Specification (if any)	EN24	
This is to certify that the above sample/s has/have been tested with the following results		

JOB IDENTIFICATION : LOCK NUT
SUPPLIED ONE PACKET STEEL BORING FOR CHEMICAL ANALYSIS ONLY

CHEMICAL COMPOSITION

	<u>REQUIRED</u>	<u>OBTAINED :</u>
C	0.35 - 0.45	0.44
SI	0.10 - 0.35	0.32
MN	0.45 - 0.70	0.65
S	0.05 MAX	0.038
P	0.05 MAX	0.040
Cr	0.90 - 1.40	1.10
Mo	0.20 - 0.35	0.31
Ni	1.3 - 1.8	1.45

Remark : Mat. confirms to EN24

For METCON Testing Syndicate



RESULTS RELATE TO SAMPLE ONLY.

In case of any dispute always quote Laboratory Code or T. C. NO.....



METCON TESTING SYNDICATE

METALLURGICAL CONSULTANCY & TESTING LABORATORY
(A GOVT. REGD. TESTING LAB.) Regd. No. 21/09/16623/2MT/SSI/SSSBE & MSSE-EMN-19016 21 11652(PT-II)
79-P, MAKARDAH ROAD, (JAILAKSHMI BHAWAN) HOWRAH -711 101

Certificate of Analysis

Test Certificate No. MTS/C/380/2022-22	Received Date 14.10.2022	Issued Date 17.10.2022
Messrs.	INDRO INDUSTRIES	
Address	13/6, NATABAR PAUL ROAD, KADAMTALA – HOWRAH -711 101	
Client :	M/S. JINDAL ALUMINIUM LIMITED	
Drawing no.	BP3-1100-19-A3 PART NO.1 & 2	Sample :
Ref :	06641841, 06641842	Stamped (if any)
Order No. :	POL220900724	Dt. 26.09.2022
Specification (if any)	EN8	
This is to certify that the above sample/s has/have been tested with the following results		

JOB IDENTIFICATION : LOCK RING
SUPPLIED ONE PACKET STEEL BORING FOR CHEMICAL ANALYSIS ONLY

CHEMICAL COMPOSITION		
	REQUIRED	OBTAINED :
C	0.35 - 0.45	0.44
SI	0.05 - 0.35	0.31
MN	0.60 - 1.00	0.85
P	0.05 MAX	0.030
S	0.05 MAX	0.025

Remark : Mat. confirms to EN8

For METCON Testing Syndicate



RESULTS RELATE TO SAMPLE ONLY.

In case of any dispute always quote Laboratory Code or T. C. NO.....



METCON TESTING SYNDICATE

METALLURGICAL CONSULTANCY & TESTING LABORATORY
(A GOVT. REGD. TESTING LAB.) Regd. No.21/09/16623/2MT/SSI/SSSB & MSSE-EMN-19016 21 11652(PT-II)
79-P, MAKARDAH ROAD, (JAILAKSHMI BHAWAN) HOWRAH -711 101

Certificate of Analysis

Test Certificate No. MTS/C/378/2022-22	Received Date 14.10.2022	Issued Date 17.10.2022
Messrs.	INDRO INDUSTRIES	
Address	13/6, NATABAR PAUL ROAD, KADAMTALA - HOWRAH -711 101	
Client :	M/S. JINDAL ALUMINIUM LIMITED	
Drawing no.	BP4-2100-21-A3 PART NO.1	Sample :
Ref :	06641839	Stamped (if any)
Order No. :	POL220900724	Dt. 26.09.2022
Specification (if any)	C45	
This is to certify that the above sample/s has/have been tested with the following results		

JOB IDENTIFICATION : PISTON ROD
SUPPLIED ONE PACKET STEEL BORING FOR CHEMICAL ANALYSIS ONLY

CHEMICAL COMPOSITION

	<u>REQUIRED</u>	<u>OBTAINED :</u>
C	0.42 - 0.50	0.46
SI	0.40 MAX	0.35
MIN	0.50 - 0.80	0.61
P	0.045 MAX	0.040
S	0.045 MAX	0.035

Remark : Mat. confirms to C45

For METCON Testing Syndicate



RESULTS RELATE TO SAMPLE ONLY.

In case of any dispute always quote Laboratory Code or T. C. NO.....